\\\\\\”l”l’f/,, | iA]'
e AP [i'ﬁ;:?'ﬂf.ilkr M A el
aeWRA CNAS #m 4w S : KJ20202363
= TESTING

S el cnasiLos2z 202019001121 Test No.

[ M WO W B R B

GUANG ZHOU INSTITUTE OF MICROBIOLOGY

AU

TEST REPORT

Wk H#A: 2020 42 06 H 17 B Frill H#3: 2020 4£ 07 H 01 H
Date Received Date Analyzed
BEAH B FR T X SRR -
Natme of Sartiple Ziaino Air Treatment Unit Sohcs of Sitia ERE
Sl P AR IR RAATIR A 7 Tt s

pplicant Client
=By = [k .
Manufacturer IR PHB ARG H R AT Brand Fapasonic
RS RS FEShHCE s
Type and Specification b LOE Quantity of Sample s
7 s P i i L
Date of Production State of Sample
Lt i T3 i
Batch Number
BB A

Sample Picture

1. GB/T 18801—2015 %5 %452

B3 A5 48 A 77 1 2. GB21551.3—2010 ZH AL R EBOBE. BRE. BUINEE S50k
Standard and Methods ZRE R R ER

(HBHAMIEY (2002 #47) 2.1.1.5, 2.1.3

3
1. PFIFEEE CRIAITE 8099, M5 ATCC 16404)
2. REKE CKBITHE 8099)
3

il i 5

Items of Analysis BEZ CEMHE ATCCl6404)
ik Al

Remarks

#4111 /To be continueds#x

I 0N SSE N

y 4



A Ay

\“\“IHI"?
= KR T A

AP

\\‘\\

MA

ﬂa‘%“é CNAS rw KillgiS: KJ20202363
TESTING
f/,f\\\\\ el cnas s 202019001121 Test No.

J©OM T B W ORF R BT

GUANG ZHOU INSTITUTE OF M[CROBEOLOGY

A

TEST REPORT
ke HBA: 2020 4 06 H 17 H Kl H#3: 2020 £ 07 A 01 H
Date Received Date Analyzed
Rl 45 52«
X e 21 % 2H
age w1 TRERT REEE  am  wmar wmRr ot
HES e MR e mmwl mex mmum see r
(mm) ?ﬁ Vo V; N: Vi Va (%)
T (cfum®  (cfu/m®) (%) (efu/m®)  (cfu/m?)
1 L09x105  6.96x10* 3615  1.11x10° 7 99.99
K
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